INSTITUTE OF TECHNOLOGY & SCIENCE
(DEEMED TO BE UNIVERSITY)

REPORT ON
SUSTAINABLE DEVELOPMENT GOALS 2022

a@"&;

‘Q
*’nﬁ
5 GENDER GL[IN WATER
EQUALITY

1 RO 3 00D HEALTH 4 QUALITY
POVERTY AND WELL-BEING EDUCATION

Eﬂl

8 DEGENT WORK AND 9 INDUSTRY, INNOVATION 10 REDUCED
ECONOMIC GROWTH I‘NE[IUMIIIES

Mll] SANITATION

/‘/" 4:)

13 sonow 1 monwe [ 10 ovwe 16 fusiroi

INSIIIUTII]NS

L3 2 y,

v

PARTNERSHIPS
1 FORTHE GOALS @)

SUSTAINABLE
@ DEVELOPMENT
GOALS




Content outline

Clean Energy 3
Clean Water and Sanitation — Report |31
Responsible Consumption and | 50
Production — Report

Social Activities conducted with|56
Partnership — Report

Waste Management — Report 74
Clean Energy — Policy 83
[...]
CYDA4293 | Alternate fuels

2018

This course imparts knowledge on the
various alternate fuels employed in CI
and Sl engines to control the automotive
exhaust emissions

Publication details (2018-19)

1. Comprehensive study on the effect of CuO Nano fluid prepared by one step chemical
synthesis method on the behaviour of waste cooking oil biodiesel in Cl engine. S.Induja,
Journal of Thermal Science and Engineering Applications, August 2019.

2. Particulate matter in stack emissions, generated by various fuels- a comparative study.
S.Sumathi, Eco. Env. & Cons.25 (2):2019 Comprehensive study

3. Calcium-boro-phosphates supported NiO catalyst for enhanced oxidation of carbon

monoxide and hydrocarbons, B.Gajalakshmi, S.Induja, P.S.Raghavan, Rasayan Journal of

Chemistry, April 2018.

Hydrogen production- 3 papers

e Growth of gallium nitride nanowires on sapphire and silicon by chemical vapor

deposition for water splitting applications, Applied Surface Science, 2018

e Photocatalytic hydrogen production using bench — scale trapezoidal photocatalytic

reactor- International journal of hydrogen Energy, 2019

e Performance Square and Trapezoital Photoreactors for Solar Hydrogen Recovery from

Various Industrial Sulphide Wastewater using CNT/Ce3+ doped TiO2- International
journal of hydrogen Energy, 2019

Hydrogen storage — 7 papers

e Remarkable Improvement in Hydrogen Storage Capacities of Two-dimensional Carbon
Nitride (g-C3N4) Nanosheets Under Selected Transition Metal Doping- International
journal of hydrogen Energy

e Light Metal Decorated Graphdiyne (GDY) Nanosheets for Reversible Hydrogen Storage,

Nanotechnology Vol. 29, No.35, (2018) Nanotechnology,

28




Enriching the Hydrogen Storage Capacity of Carbon Nanotube Doped with Polylithiated
Molecules, Appl Surf Sci (2018).

Manipulating energy storage characteristics of ultrathin boron carbide monolayer under
varied scandium doping. RSC Adv. 7, 8598-8605, 2017, doi: 10.1039/C6RA24890J.
Hydrogen storage properties of light metal adatoms (Li, Na) decorated fluorographene
monolayer. Nanotechnology 06, 26 (27), 275401, 2015, do0i:10.1088/0957-
4484/26/27/275401.

Energy storage papers — 12

Designing strategies to tune reduction potential of organic molecules for sustainable high
capacity battery application. J. Mater. Chem. A, 5, 4430-4454, 2017, doi:
10.1039/C6 TA09760J.

Assessing the electrochemical properties of polypyridine and polythiophene for
prospective applications in sustainable organic batteries. Phys. Chem. Chem. Phys. 19,
3307-3314, 2017.

Enhanced electrochemical performance of nanopyramid-like LiMnPO,/C cathode for
lithium—ion batteries, Applied Surface Science, 495,143541.

Li and Mn-rich LisMns012-Li,MnO3; composite cathode for next generation lithium-ion
batteries, Journal of Energy storage, Vol 24, 100754.

Electrospun 3D CNF-SiO, fabricated using non-biodegradable silica gel as prospective
anode for lithium—ion batteries, lonics.

g-CsN; doped MnS as high performance electrode material for supercapacitor
application, VVol. 246, 88-91, Materials Letters.

Spherical LiZnBOs: Structural, Optical and Electrochemical Properties, Material
Science for Energy Technologies 2, 267-271(2019).

Enhanced Electrochemical Performance of LiCoBO; Cathode Material for Next
Generation Lithium-ion batteries. Applied Surface Science, 449, 421-425
LiMnosCoo5BO3 Solid Solution: Towards High Performance Cathode Material for Next
generation Lithium-ion battery. International Journal of Hydrogen Energy, 43, 4108 -
4111.

Enhanced Electrochemical Performance of LiMnBO3; with Conductive glassy phase: A
prospective Cathode Material for Lithium-ion Battery, lonics, 23: 1645-1653
Electrochemical performance of Sol-gel derived Hexagonal LiMnBO3 cathode material
for Lithium-ion Batteries, Nano Hybrids and Composites, 17, 106 -112 (2017),
Synthesis and Morphological Influence on High Capacity LiMnBO3 Cathode Material for
New Generation Lithium lon Batteries, ECS Transactions, 62: 123 — 128(2014.

Solar cell -1 paper

Enhanced near IR downconversion luminescence in Eu3+-Yb3+ co-doped V activated
ZnO host: An effort towards efficiency enhancement in Si-Solar cells, Materials Letters
249 (2019) 9-12- D.Padma sheeba

Publication Update 2022

29



Authors

Title

Journal / Source Title

Prabakaran B.

Experimental  investigation  of
compression ignition engine fueled
with Biobutanol and upgraded waste
engine oil for performance

Cleaner  Engineering
and Technology

Padmanaba Sundar
S.S., Vijayabalan P.

Pyrolysis of disposed plastic food
containers and its potential in diesel
engine by doping with nano particle
at optimum injection timing

Sustainable Energy
Technologies and
Assessments

Bharti M.K., Chalia
S., Thakur P,
Sridhara S.N,,
Thakur A., Sharma
P.B.

Nanoferrites heterogeneous catalysts
for biodiesel production from
soybean and canola oil: a review

Environmental
Chemistry Letters

Sadanand A., | The facade wall: A focus on the | International Journal of
Nagarajan R.V., | green architecture of Laurie Baker’s | Energy Production and
Devadas M. houses Management
Chandrappa S.,

Murthy D.H.K,,

Reddy N.L., Babu
S.J., Rangappa D.,
Bhargav U., Preethi

V., Mamatha
Kumari M.,
Shankar M.V.

Utilizing 2D materials to enhance
H2 generation efficiency via
photocatalytic reforming industrial
and solid waste

Environmental
Research

John J.G., Hariram
V., Gajalakshmi B.,
Jeffrey J.A., John
C.B.

Emission characteristics of third
grade oil converted sesame biodiesel

International Journal of
Vehicle Structures and
Systems

Sadanand A., | The facade wall: A focus on the | International Journal of
Nagarajan R.V., | green architecture of Laurie Baker’s | Energy Production and
Devadas M. houses Management
Chandrappa S,

Murthy D.HK,,

Reddy N.L., Babu
S.J., Rangappa D.,
Bhargav U., Preethi

V., Mamatha
Kumari M.,
Shankar M.V.

Utilizing 2D materials to enhance
H2 generation efficiency via
photocatalytic reforming industrial
and solid waste

Environmental
Research

30




smart city

Gowrishankar D.,

Kumar G.D., | Synthesis and performance | International Journal of
Prithviraj R., Sanjay | evaluation of fuel from waste | Vehicle Structures and
V., Hariharan D., | plastics Systems

Vignesh M.

Kanpurrani V., Emissionf anal;:]sis of comb_ustio_n AlP Conference
Vallikannu A.L. process from the transportation in Proceedings

Rajamanickam
S.K., Kasinathan S.

Fatty acid ethyl ester from
Manilkara zapota seed oil: a
completely renewable biofuel for
sustainable development

Environmental Science
and Pollution Research

Prabakaran B.

Challenges in Blending the Diesel-
Ethanol Blends Using Butanol as
Co-solvent Along with Diesel for
Replacing the Neat Diesel to Fuel
Compression  Ignition  Engines

Energy, Environment,
and Sustainability

Suitable  for  Low-Temperature
Application
SekharS.C.,
KaruppasamyK.,
VedaramanN., Process optimization and International Journal of
SathyamurthyR., characterization of manila tamarind
” . Energy for a Clean
Vijayabalan P., | seed oil extracted by the soxhlet Environment
Elshiekh A., | method
Nadanakumar V.,
Manokar A.M.
Yoganantham  C., | Performance analysis of sustainable | Journal  of  Green
Joanna P.S. GFRP beam using HVFA ECC infill | Engineering
Projects

Submitted Project Titled "Large-scale Hydrogen Production from Sulphide Wastewater Using
Solar Energy” to SERB under Core Research Grant on 09 Mar. 2020. Team Members Mr. N.
Vimalraj & Mr. T. Santhakumar (Students) accompanied by Dr. V. Preethi at Universiti
Malaysia Pahan

31



REPORT ON CLEAN WATER AND SANITATION

WATER CONSUMPTION PER PERSON

Volume of Water used in the University: Total
The total number of students at HITS including UG and PG : 8420
The total number of staffs working at HITS including Teaching
and non-teaching faculties  : 1000
The total number of students staying in hostel : 1000
The total number of day scholars at HITS campus : 8420+1000-1000 = 8420

The total amount of water consumed by the day scholars  :8420 x 10 =84200 L/day
(Considering 10L of water percapita demand)

The total amount of water consumed by the Hostellers : 1000 x 150 =150,000 L/day
(Considering 150L of water percapita demand)

The total amount of water consumed at HITS : 150,000+84200 = 234.2 KLD

Volume of water Used in the University: Inbound (Treated / Extracted Water)

Water which is needed for the entire community of the HITS was taken directly from the Wells,
which is located within the campus. The well water is taken directly to the RO plant and advance
water treatment is given to the water which includes Disinfection, Filtration, membrane

filtration, Micro - filtration and the hardness removal.
The capacity of RO plant is about 4500 litres per Hour and is been operated 8 times in a day

Total volume of treated water used at HITS campus was about 4500 * 8 = 40 KLD

32



REVERSE OSMOSIS WATER TREATMENT PLANT
CAPACITY 4500 Litrs/Hr.

F MICRON
@—D COLLECTION SUMP p p— il LTI
PUMP

A |

SAND
FILTRATION
DISINFECTION COAGULATION DECHLORINATION
ANDES SCALENT
CHLORINE ALUM SMES
DISINFECTION
ANPTS SUPPLY 5 £ 1] —
CAMPUS SUPPLY *— TORAGE TANK DZONETOR
MEMBEANE

FILTEATION f R0,

FLOW CHART FOR THE RO PROCESS

33



Volume of water used in the university, collected from Rain Water

In view of non-availability of Municipal Water connection and diminishing Ground Water Table to
dangerous level, necessary measures are incorporated to collect Rain water to recharge existing
wells and a water pond/lake inside the campus. Nearly 6 wells are located within our campus and
out of this 5 wells were exclusively serves as a principal source of water supply for the entire
campus. All rain water are taken to these wells through various storm conduits and the surface

recharge for the wells been carried out. All wells are of about 35 feet depth and 20 feet in diameter.

Almost Entire water usage of about 234.2 KLD was totally depends on the Wells located Within the

campus.

34



VVolume of water used in University: reused / recycled Water

Hits campus population almost produces about 120 KLD of waste water mainly from hostels and
canteens. For treating the generated wastewater, HITS has designed its own “Sewage treatment
plant” and started functioning efficiently in the campus which is of capacity 150 KLD. Basically
the wastewater which is generated from the various parts of the campus is collected and taken to
the STP plant through conduits, where advanced biological treatment is given to the wastewater.
The treated water is re-used for gardening and the agricultural activities throughout the campus,

which makes our campus a clean and green environment.




RECYCLED WATER USED FOR GARDENING ACTIVITIES

WATER USAGE AND CARE

Does your University as a body have a process in place to treat Waste Water: YES

For treating the generated wastewater, HITS has designed its own “Sewage treatment plant” of

capacity 150 KLD. The wastewater which is generated from the various parts of the campus is

collected and taken to the STP plant through conduits, and advance biological treatment is given.

The treated waste water is used for the flushing as well as the gardening activities.

COLLECTION SUME

e
2.5m
i, :2
Pomz
Waieie wiater from
CAMpLR Ty gravity
For Caraninyg Findl
= T et e
G
/_(_"': & ¥
PUME m &4 X Zm

RECEIVIMNG SUMP

Y

1
fm X Bm

1 &m xtm

PUMP

£y

aam

L &

AERMTICk

TANKS

25m

ACTIVATED
CARBON
FILTER

36

PREGSURE
SAND
FILTER

.
PLIMP

1.5m X
1,5m K

im

|

|

SLUDGE DRYING BED [6 NOS

WASTE WATER TREATMENT PLANT - CAPACITY 150 KLD



sty

RECEIVING SUMP

37



AERATION TANK

38



CLARIFIER TANK

ACTIVATED CARBON FILTER

39



PRESSURE SAND FILTR

TR i

TAMX2M)

40



Does your University as a body have a processes to prevent polluted water entering the
water system, Including the pollution caused by accidents and incidents at the University?.

- YES
In connection with prevention of pollutants entering the water source, all the wells are protected

with proper mesh, so that the unwanted entry of debris in to the wells are prevented.

L~

WELLS PROVIDED WITH MESH TO PREVENT THE DEBRIS ENTRY

41



Free drinking water for students, staffs and visitors:

4 Drinking water fountains is been operated with in the Campus to fulfil the drinking needs of

the Campus Population and the visitors.

WATER REUSE

Volume of water used in the University: Total

190 KLD

Volume of water used in the University: Reused / Recycled Water
150 KLD

WATER TREATMENT

We have a Centralized Water treatment plant for treating the water and use it for drinking
purpose, This academic year, we installed three more RO plants at campus Hostels.

42



. 8

e i'
{ |

All the rainwater is collected into the existing wells on the campus for the usage of the
University

43



Capturing rainwater can be a valuable way to reduce and aim to eliminate a building's use of
municipal potable water, without requiring reductions in water use by occupants. However, it is,
of course, more effective in rainy climates than dry ones.

HITS has initiated and executed the rooftop rainwater harvesting in all the buildings of the
Institute of Science and Technology, including hostels and guesthouse

The rainwater collected from building rooftops of buildings connected to a standard header and
led to a trickling sand filter. The filtered water is used for domestic purposes after chlorination.
Rainwater harvesting is also done by diverting stormwater drains and runoff from rooftops to
bore wells for recharge. For this, a pit of size 2m x 2m x 2m is excavated around the dry bore
well, and the casing pipe is fitted with a v-wire filter. Filter media is filled in the pit around the
well. The stormwater drains and rooftop rainwater are diverted into this pit gets filtered into the
borewell through the v-wire filter. Rainwater is collected from the roof and stored in large tanks.
The water is then used for the flushing of toilets and prevents the drinking water from the mains
being used.

44



RAINWATER HARVESTING PLANTS AT HITS

SI: No | Campus Buildings /| Number of | Quantity of water

Blocks Rainwater collected
Harvesting

1 HITS Bay View Campus Founders Block | 2 13000

2 HITS Bay View Campus Jubliee Block 3 13000

3 HITS Bay View Campus Main Admin | 4 13000
Block

4 Hindustan Arts and | Whole College 1 11000

Science

At HITS we have harvested approximately 10,00,000 Liters of rainwater in 2021, our goal
is to double the rate of rainwater harvesting by 2022.

INITIATIVES TOWARDS SDG6
Centre for Sustainable Technologies (CENSTEC)

The CENSTEC was established during the year 2014. Its objectives are to promote
interdisciplinary activities that lead to sustainability associated with Built Environment, to
develop cost effective solutions in the areas of green building materials, health monitoring of
structural systems, water, air, solid waste management, renewable energy related to
environmental resources and also to develop technologies for cleaner production.

The research activities of the CENSTEC includes synthesis of green building materials (artificial
aggregates from ceramic waste, lathe waste, plastic waste, fly ash and GGBS), health monitoring
of structural systems, production of renewable energy (hydrogen from sulphide wastewater,
biogas production from solid waste, energy efficient buildings), treatment of pollutants and CO2
sequestration.

CENTRE OF EXCELLENCE IN SUSTAINABLE INFRA-STRUCTURE (CENSIS)

Need in today’s Infra-structural design and construction lies in the dimension of ecological and
environmental sustainability. The proposed centre of excellence will provide the necessary inputs
for different types of infra-structural systems ranging from residential to heritage structures and
systems. The centre will have

45



Material cell

Model and prototype test cell
Analytical Model cell
Knowledge source cell and
Consultancy cell

Material cell will provide basic material characteristics at meso, micro and nano levels. Model
and prototype cell will conduct model and prototype experiments, which will guide in the